
 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 

 

1 

CF200KD 
VOGE 125R 

 
Kit for left side  Kit for right side 

ID Description Cat.No. Pcs  ID Description Cat.No. Pcs 

1 Crash protector PVPKN-0/16 1  1 Crash protector PVPKN-0/16 1 

2 Aluminum protector insert X182 1  2 Aluminum protector insert X182 1 

3 Bolt M8x110mm 844 1  3 Bolt M8x110mm 844 1 

4 Washer M8 802 1  4 Washer M8 802 1 

5 Nut M8-insurance 809 1  5 Nut M8-insurance 809 1 

6 Dural.roller l=30,5mm DV-197 1  6 Dural.roller l=30,5mm DV-197 1 

7 Dural.roller l=10mm DV-108 1  7 Dural.roller l=16,5mm DV-106 1 

8 Washer M10 804 1  8 Washer M10 804 1 

9 Bolt M10x45x1,25mm 926 1  9 Bolt M10x50x1,25mm 921 1 

10 Sticker RDmoto  1  10 Sticker RDmoto  1 

 

We recommend using medium strenght thread glue during assembly. 

 

Mounting Instructions: 
 

1.) Remove the original bolts on the left side (as shown in the photo) and the 

gear shift lever. 

2.) Take the crash protector ID.1 and insert the M8x110mm bolt ID.3 with the 

aluminum spacer ID.2 into it. 

3.) Insert this entire assembly into the crash frame at the front part, and from 

the rear side of the bar slide on the duralumin spacer (length 30.5mm) ID.6. 

4.) Mount it onto the motorcycle frame and secure it from the rear side with the 

M8 nut ID.5 and M8 washer ID.4 – do not tighten yet. 

5.) Take the M10x45x1.25mm bolt ID.9 with the M10 washer ID.8, insert it into 

the crash frame, and from the rear side of the crash frame slide on the 

duralumin spacer (length 10mm) ID.7, then mount it to the motorcycle frame. 

6.) Now you can tighten all bolts and reinstall the gear shift lever. 

7.) The installation of the crash frame on the right side is almost identical; the 

difference is in the rear mounting near the brake lever, where you use the 

M10x50x1.25mm bolt ID.9 with the duralumin spacer (length 16.5mm) ID.7. 

 

 

 

 
 

 



 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 

 

2 

Left side : 

 

 
 

Right side : 

 

 
 

 
 

Crash protector ID.1 + Al insert ID.2 + 

dural.roller l=30,5mm ID.6 + bolt 

M8x110mm ID.3 + washer M8 ID.4 + 

nut M8 ID.5 

 

Crash protector ID.1 + Al insert ID.2 + 

dural.roller l=30,5mm ID.6 + bolt 

M8x110mm ID.3 + washer M8 ID.4 + 

nut M8 ID.5 

 

Bolt M10x45x1,25mm ID.9 + 

dural.roller l=10mm ID.7 + washer 

M10 ID.8 

 

Bolt M10x50x1,25mm ID.9 + 

dural.roller l=16,5mm ID.7 + washer 

M10 ID.8 

 


